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SHENZHEN DOTCOM HOUSEWARE PRODUCTS CO., LTD
RM 927-929, XIANKE MACHINERY-ELECTRICAL BIDG, 4™ BAGUA RD, SHENZHEN, CHINA 518029

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : NYLON PRINTED MAT WITH REINFORCED LATEX BACKING
SGS Ref No. : GZMR131016569

Material : NYLON+LATEX

Spec : 80X90CM

Manufacturer : SHENZHEN DOTCOM HOUSEWARE PRODUCTS CO., LTD
Test Performed . Selected test(s) as requested by applicant

Date of Receipt : Oct 11,2013

Test Period : Oct 11,2013 to Oct 16, 2013

Test resuli(s) . Please refer to the following page(s)

********To be Continued********

Signed for and on behalf of
SGS-CSTC Ltd.

Ramber Li

Authorized Signatory
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Test Information:

TEST REPORT

Sample description: See photo
Lab environment condition: 23+2°C, 50+5%RH

No.

Date :

: SZML131004541
Oct. 16, 2013

Page: 2of 2

No.

Test item

Test method

Test condition

Test result

Water absorption

ASTM C1016-02
(2008)' Procedure A

Specimen:302x40x5.9mm

Immersion condition: 23+2°C, 24h

0.794g/cm®
(See note 1)

Note: 1. Water absorption, g/cm® =

2. All test specimens were cut from the sample.

(Final mass- initial mass) / Initial dry volume.

3. The above test was carried out by a SGS laboratory.

Photo:

*******End Of report********
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